djamato

e
RL
-
2
o
| -
©
al

HIGH SPEED CYLINDER BED INTERLOCK STITCH MACHINE

with LEFT-HAND TRIMMING KNIFE

VC37T1M

MODEL & DEVICES

VC3711M

UT-A42 UT-A44F

ST2-A UT ST2

% YAMATO SEWING MACHINE MF6. €0, LT,



N=YVANDRA

ZDIX—=Y )X MFIVC371TM-148M, 156MEEERETIICLTA S AR EER UL TWET,
ERI~16ICEEAETILETHLTVWETD,

EE17T~HEREFEZLHLTVWET,
JIR=YURNCRHINTWB IS —OTHEREXAEXBERDLUTVWET,

LS DHHA (Parts No. DEficEEHENTWET, )
[ ] RAEDONR=YIUIMIHLT, SEEESNHBREERDLTVWEY,
[ 1 RiZIBParts No. RURIEORIR
AIEDN—=Y XML T, SERBMENEBERRTEFTINERDLTVWETY,
BREIXOBROZEE
Y ZONR—YURANEREHINTWAERE SEXDREIE. Parts No(fIZIE. 3500201) THEWL X
pAe
¥

*

ED
0068011 MFEEF. 0068011X(F68011 TTEXTE W,
IFPFa—THEXDOREREBELERIEZEEASETIL,

BH. CON—YUROTHBERER, HRICLDEESNBIFEDNBDXITOTTTETS W,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VC3711M-148M, 156M.
The items from No.1 to No.16 contain the standerd model.

The following items included No.17 contain the Devices.

The dimension of Collar on this Parts List shows Inside diameter X Qutside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [1 shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y¢ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
Y When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents B R

MISCELLANEOUS COVERS(1) HIK—BfR (1) 1

MISCELLANEOUS COVERS(2) HIX—BE& (2) 2

MISCELLANEOUS THREAD EYELETS REB R 3

MISCELLANEOUS BUSHINGS Zyv>aBR 4
MAIN SHAFT DRIVING MECHANISM Tﬁﬁﬁ 5

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM #RUREVRE 6
NEEDLE BAR MECHANISM sHEEE 7
PRESSER FOOT MECHANISM i ] 8
SPREADER MECHANISM Y RIL—NREBE 9
LOOPER DRIVING MECHANISM W—IREE 10
FEED DRIVING CONTROL MECHANISM ak U SR 11
NEEDLE GUARD & FEED DRIVING MECHANISM HETRUCEVEE 12
KNIFE DRIVING MECHANISM X AR 13
MISCELLANEOUS SUCTION PIPE %A & B R 14
LUBRICATING MECHANISM(1) faheRE (1) 15
LUBRICATING MECHANISM(2) e (2) 16
UT-AC0O DEVICE(1) UT-AOCEE() 17
UT-A0OC DEVICE(2) UT-ADOFEE(2) 18
UT-ATCIC] DEVICE(3) UT-AOOEE(3) 19
UT-A42, UT-A44F DEVICE(4) UT-A42, UT-A44F%iE(4)20
ST2-A DEVICE ST2-A¥E 2]
UT DEVICE(1) UTEE(D) 22
UT DEVICE(2) UTKRiE(2) 23
UT DEVICE(3) UTHKE(3) 24
UT DEVICE(4) UTkiE(4) 25
ST2 DEVICE ST2%E 26
EXTRA PARTS FE o 27
THREAD STAND & ACCESSORIES(1) RUARU7 7Y UER(1) 28
ACCESSORIES(2) 779 VBER(2) 29
WARNING LABEL EHEINL 30

INDEX %5l 31




VC3711M



MISCELLANEOUS COVERS(1)
]

ANR—BERKR(T)

1

RefNo Parts No. Description m A Amt.Req
1 3210002 Top Cover EHNR— 1
2 110045 Screw(M4-07 X 12) Exry 11
3 3500430 Top Cover Gasket A=y FEy 1
4 0068011 Oil Sight Window F 1 INHERR 1
5 0020759 Top Cover Seal Plug LEHNR—EE 1
6 390165 Brand Name Sticker(Small) $EAR () 1
7 3204040 Head Cover Ay RAI— 1
8 3500431 -Head Cover Gasket ANy RANR=ICy £V 1
9 0093864 Head Cover Seal Plug B 1

10 390203 *VCM” Emblem VCMIVJL LA 1
11 3180023 Side Cover Hinge BEFHANN—EkVY 1
12 3180024 Side Cover Hinge Gasket BRFHN—bYI Ny £ 2
13 110048 Screw(M4-0.7 X 10) Exy 2
14 3100042 Side Cover Hinge Pin iR ACE SN 1
15 160000 Screw(M3-05 X 3) Exy 1
16 3180025 Side Cover 1R I — 1
17 3180026 Side Cover Gasket HEREFHN—-NRyF> 1
18 000924 Seal Plug(Rubber) EE(TL) 1
19 3110160 Cloth Plate JOX7L—k 1
20 110041 Screw(M4-0.7 X 8) Exy 2
21 0094201 Cover Latch Spring HR—=Z v FINF 1
22 110012 Screw(M4-0.7 X 5) xRy 1
23 3100046 Side Cover Hook BEXHN=-T v 1
24 300101 Conical Spring Washer /SR Ty vy 1
25 170002 Screw(M4-0.7 X B) Exy 1
26 3110185 Supplementary Cloth Plate JARTL— MEBNR 1
27 110100 Screw(M3-05 x 5) Ry 2
28 3100004 Oil Reservoir SHRT 1
29 3100005 Oil Reservoir Gasket HETISYFY 1
30

31 0020137 Drain Hole Seal SHIRFRY Ny FY 1
32 005075 Screw(3/8-24 X 8) HIRFRY 1
33 4109403 Model Plate(See the below) HIR(TESER) 1
34 000726 Rivet IEXSR 5
35 3180300 Machine Frame Unit P =Ly R{#H) 1
36 120016 Screw(M8-1.25 x 20} Exy 4
37 340000 Machine Frame Supporting Bar Ny R T 4
38 2049401 Serial Number Plate BETL—b 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(F) BFMR 2 X OB EEA (7 — YRl E. WREBEE D)2 B (I 0,

Note : Ref. No. 14 Side Cover Hinge Gasket is adhered with two plates.

() Ref. No. 14D ¥ A/8— v P8y F I3, 2k vy F(#EH)TT.

VC3711M



-

VC3711M



MISCELLANEOUS COVERS(2)
e

HIN—BR(2)

2

RefNo Parts No. Description m & Amt.Req
1 3180027 Cloth Plate(Large) JARXT7L—M(K) 1
2 120009 Screw(M4-0.7 X 12) xRy 5
3 3110167 Slide Cover(48, 56) BUR 1
4 3100020 Crank Chamber Cover +HhHI— 1
5 3100021 Crank Chamber Cover Gasket FThHANR-RyF> 1
6 130003 Screw(M1-0.7 X 7.3) = 7
7 0093864 Seal Plug i 5
8 0065275 Seal Plug 55 1
9 0020759 Seal Plug s 1

10 3500432 Rear Cover Gasket BHN—=IRyF> 1
11 3100016 Rear Cover #BAHIN— 1
12 110013 Screw(M4-0.7 X 8) ExyY 6
13 3100113 Needle Bar Guard gHEH— 1
14 3110014 Supplementary Slide Cover(48,56) &Y xR 1
15 3110166 Stitch Plate Support SHR TR 1
16 110041 Screw(M4-0.7 X 8) xRy 2
17 000651 Knock Pin R/ 0% 2
18 3100050 Feed Regulating Pushbutton Ty TamRyy 1
19 3100051 Feed Regulating Pushbutton Spring 7w ¥ 2 /R¥ > /X% 1
20 0033024 Retaining Ring Ay Iy 1
21 3100053 Oil Defender R 1
22 110012 Screw(M4-0.7 X 5) xRy 3
23 190005 Screw(M4-0.7 X 5) IR R 2
24

25 000015 Nut vk 1
26 3180031 Front Cover Hinge MEFHN— vy 1
27 110016 Screw(M4-0.7 X 14) Exy 2
28 3180304 Front Cover{Lower) B+ A/N—(TF) 1
29 170001 Screw(M4-0.7 x 8) xRy 1
30 300100 Conical Spring Washer IRRTy v 2
31 160001 Screw(M4-0.7 X 4) ExRY 1
32 180005 Screw(M5-0.8 x 8) xRy 1
33 110045 Screw(M4-0.7 X 12) ExRY 1
34 0094201 Cover Latch Spring TR—Z v FNX 1
35 3180305 Front Cover(Upper) BB H/N—(L) 1
36 130002 Screw(M3-05 X 6) ExY 2
37 3110012 Upper Knife Adjusting Lever Cover  EXXFREIL /N—H/N— 1
38 000014 Washer Ty 3
39 110002 Screw(M3-05 X 5) WExRY 3
40 3110070 Edge Guide(Left) EHE(E) 1

Ref. No 41 to 61

See the following page.

VC3711M



’

N z
\
N
\
A
A
\
\
A
\ -
N (©
\
\
\
\ 4]
\

\
/
.
,
/
,
_
........... <
2

[~
.o 0
-
7
/

VC3711M



MISCELLANEOUS COVERS(2)
]

HIX—BER(2)

2

RefNo Parts No. Description m f Amt.Req
41 3110072 Edge Guide Chip ERFVT 1
42 004182 Screw(3/32-56 X 2.5) xRy 1
43 000538 Washer Tyy 1
44 110008 Screw(M4-0.7 X 5.4) Exy 1
45 3110108 Fabric Guide Holder wHARE 1
46 000538 Washer Ty 4
47 110009 Screw(M4-0.7 X 8) Exy 2
48 31101156 Fabric Guide w"HAR 1
49 000535 Washer Ty 2
50 000644 Spring Washer ARZV T Tw iy 2
51 004358 Screw(9/64-40 X 5.6) hxy 2
52 3110073 Fabric Guide(Right) w1 RE) 1
53 110043 Screw(M4-0.7 X 14) xRy 2
54 2100265 Spacer ANR—=H 2
55
56 160007 Screw(M6-1 X 6) ExRY 1
57 390204 Brand Name Sticker{Large) $#R(K) 2
58
59 110079 Screw(M4-0.7 x 8)(with Gasket) ERI(—ILEE) 2
60 3100034 Supplementary Tension Disc Cover  /NERFOAH/— 1
61 110101 Screw(M3-05 x 3) rExy 2

VC3711M



VC3711M



MISCELLANEOUS THREAD EYELETS
e

REBR

3

RefNo Parts No. Description m A Amt. Req
1 0024084 Thread Tension Spring Cap FREAFIRRF v v 7 (L) 5
2 0024083 Tension Spring Bushing FREAFFH v bEIYEX 5
3 0030255 Tension Spring(Needle) REAF/NR(ED 3
4 0032952 Tension Spring (Looper, Top Cover)  REATF/INR(L—/CED) 2
5 0090071 Thread Tension Spring Retainer RFETF/INRFY v T(T) 5
6 000177 Felt )bk 5
7 0031111 Tension Disc ST 10
8 290029 Tension Post REATHE 5
9 0090812 Tension Post Ferrule REAFERBL 5

10 3500287 Tension Disc Separator FIE AR 1
11 0090856 Tension Disc Eyelet KREATFMAE 5
12 0090807 Thread Lead-in Guide HRFAFERE 5
13 3500286 Tension Post Support RABFHR 1
14 110013 Screw(M4-0.7 X 8) Exy 8
15 3200048 Top Cover Thread Eyelet(Left) # Y RIE (L) 1
16 110009 Screw(M4-07 X 8) Exy 5
17 0093556 Looper Thread Eyelet(Long) I—ICHRIE(R) 1
18 3100088 Supplementary Tension Spring INAFINFR 1
19 3100085 Supplementary Tension Disc(Lower)  /\EAFM(T) 1
20 3100084 Supplementary Tension Disc(Upper) /\GEFIL(L) 1
21 170004 Screw(M3-05 X 9.6) xRy 1
22 3100076 Tension Disc Guide IERFOLAA R 1
23 110107 Screw(M3-05 % 3) xRy 1
24 3100083 Looper Thread Guard W—ICRT—R 1
25 3100082 Looper Thread Eyelet(Center) W—ICRE(R) 1
26 110100 Screw(M3-05 X 6) xRy 1
27 0020119 Thread Eyelet Pipe EAEIAC v 2
28 3500285 Thread Eyelet Pipe Holder KRB/ JET 1
29

30

31 3500284 Thread Guide Plate HREAIR 1
32 3200047 Top Cover Thread Eyelet(Right) B RE(R) 1
33 000538 Washer Tyvy 2
34 000651 Guide Pin A1 REY 1
35 3100383 SP Device, Complete Set SPEEE(4H) 1
36 3100384 SP Container SP&>Y 1
37 3100386 Felt SP7xzlLb 1
38 0093521 Needle Thread Eyelet #RiE 1
39 350009 Wood Screw(¢ 55 X 6) ARY 2
40 Needle Thread Guide HARZT 1

0090068

Ref. No 41 to 56

See the following page.

VC3711M



VC3711M



MISCELLANEOUS THREAD EYELETS
-

RERR

3

RefNo Parts No. Description m & Amt. Req
41 3100442 Needle Thread Take-up Guard gHRgEY H—-F 1
42 130003 Screw(M4-0.7 X 4.5) xRy 1
43 3100087 Needle Thread Retainer Support INAFA 1
44 0036175 Thread Retainer Disc Support INGATFIR 1
45 0032425 Needle Thread Retainer Dice INEAFI 1
46 0032426 Needle Thread Retainer Spring INRF ISR 1
47 001093 Screw(1/8-44 X 2.2) Exy 1
48 3100081 Top Cover Thread Guide iU REA 1
49 0063074 Supplementary Thread Guide NRFERE 1
50 001818 Tension Post RiRFE 1
51 0037108 Supplementary Tension Disc /NFAFM 2
52 0035813 Supplementary Tension Spring U RATIR 1
53 000360 Nut Tk 1
54 110054 Screw(M3-0.5 X 3.5) Exy 1
55 3103000 Needle Thread Retainer Support,C.Set /AT A (1) 1
56 3103001 Top Cover Thread Guide, C. Set Y RERG) 1

VC3711M



34

I35

VC3711M



MISCELLANEOUS BUSHINGS Twya1BR 4
|
RefNo Parts No. Description m % Amt. Req
1 3200058 Needle Bar Bushing{Upper) #iET vy a(kh) 1
2 3500088 Needle Bar Bushing{Lower) #HET vy a(T) 1
3 3100099 Presser Bar Bushing BIgTvya 1
4 3204021 Oil Seal 1N —= 2
5 3100100 Spreader Driving Bar Bushing U RIL—IET Yy 1
6 0063055 Oil Seal F1LINLT—=I 1
7 3200063 Spreader Driving Shaft Bushing(Left) iUk —/\@T v > a2 (k) 1
8 3200064 Spreader Driving Shaft Bushing(Right) i kIL—/\8 7 v > 2(H) 1
9 3160136 Foot Lifter Lever Bushing HIBTr#HIva 1
10 0093201 Needle Thread Take-up Bushing(Front) #ig Vs ~7 v > 2 (80) 1
11 3100098 Needle Thread Take-up Bushing(Rear) $t##g U7 v 1 (#8) 1
12 3100090 Lower Shaft Bushing(Left) TE T vy a(k) ]
13 3100091 Lower Shaft Bushing(Right) T8 v a(h) 1
14 3100094 Differential Feed Bar ShaftBushing{Left) BIXYE T w3 o (k) 1
15 3100095 DifferentialFeed Bar Shaft Bushing(Right) gn& Y 7 v 2 1 () 1
16 3100096 Feed Bar Lift Shaft Bushing(Left) #YUETET v a(k) 1
17 3100097 Feed Bar Lift Shaft Bushing(Right) EUETET v a(h) 1
18 3100006 Seal Plug 5= 2
19 3100092 Looper Driving Shaft Bushing(Front)  JL—/S87 v ¥ 2 (§0) 1
20 3100093 Looper Driving Shaft Bushing(Rear)  JL—/S87 v 3 2 (&) 1
21 3150020 Adjusting Screw Bushing AR UBEARRY Ty a 1
22 3101199 Eye Guard, Complete Set 741 H— K (E) 1
23 3101200 Eye Guard Support 7 A 7— REXHR 1
24 009784 Screw(M6-1 X 10) jI=$7 2
25 0060176 Eye Guard FAH—R 1
26 004236 Screw(3/32-56 X 4.2) Exy 2
27 0060175 Eye Guard Holder FAH—RRLY 1
28 006004 Screw(11/64-40 x 9.7) =) 1
29 000010 Conical Spring Washer mAxTyov 1
30 000547 Washer Tyy 1
31 000334 Nut Fv bk 1
32 000195 Oil Wick SHS 1
33 3204020 Oil Seal AAN = 2
34 3180050 Needle Bar & Needle Bar Bushing, C. Set &4 - &t 7w > 1(#0) 1
35 0065340 Needle Bar fiag =3 1

VC3711M



VC3711M



MAIN SHAFT DRIVING MECHANISM
-

Tk

5

RefNo Parts No. Description m A Amt.Req
1 3100130 Pulley 7= 1
2 160005 Screw(M6-1 X 8) Exy 4
3 160007 Screw(M6-1 X 6) rExy 6
4 0093089 Ball Bearing(Right) R—=IRF v I(h) 1
5 3100128 Main Shaft Sprocket{Lower) NRILE7—=U(TF) 1
6 3100131 Ball Bearing(Middle) R—=ILRTFY > (F) 1
7 3100132 Lower Shaft(Right) TE(R) 1
8 3100122 Oil Pump Driving Worm DA —LI 1
9 3100127 Counterweight(Smail) NSV ZATIA M) 1

10 110009 Screw(M4-0.7 X 8) Exy 2
11 3100123 Ball Bearing(Left) R—IRF Y T (k) 1
12 3100121 Lower Crankshaft T#Mo S>>0 1
13 160004 Screw(M6-1 x 4.8) Exy 2
14 001107 Roll Pin a—)LE> 1
15 310093 Oil Wick{No.3-40mm) SR 1
16 3180060 Lower Shaft(Left) TEH(E) 1
17 000397 Oil Wick SHE 4
18 000304 Oil Wick S 1
19

20 3100126 Collar(14 x 21 X 55mm) h>— 1
21 160000 Screw(M3-05 X 3) Exy 2
22 3100125 Looper Thread Take-up TREFHL 1
23 150000 Screw(M5-0.8 X 4) Exy 2
24 3100263 Supporting Plate A L REIUHR 1
25 110002 Screw(M3-05 X 5) bExy 3
26 000463 Laced Wire T-ILRBEMBHLE) 1
27 3100264 Thread Take-up Eyelet{Left) HLRE(E) 1
28 3100265 Thread Take-up Eyelet(Right) HLRER) 1
29 110027 Screw(M2.5-045 X 3.5) kxy 2
30 3100262 Supporting Plate Basement N LKRERNE 1
31 160001 Screw(M4-0.7 X 4) xRy 2
32 160008 Stop Screw(M6-1 X 35) AbyTIRY 1
33 000234 Lock Nut Ay JFwvyhk 1
34 3100267 Supporting Plate Return Spring BRI Ix 1
35 110026 Screw(M3-0.6 X 6) xRy 1
36 340004 Pin ey 1
37 3100260 Basement Shaft Mt B8 1
38 3100261 Collar(6 x 11 X bmm) Ho— 1
39 3100266 Cast-off Plate HREA 1
40 000531 Washer A 4 1
41 3100268 Stop Bracket Abv7H 1
42 110013 Screw(M4-0.7 X 8) Exy 2
43 3100270 Supporting Plate Stop MAIRA by 7 1
44 3100269 Stop Spring R Z by FINE 1
45 170003 Screw(M3-05 X 3) xRy 1
46 3100272 Basement Cushion MBI vzYy 1
47 3100271 Supporting Plate Stop, C. Set BUdiR 2 v 7 (#8) 1
48 3180059 Lower Shaft, C. Set THI(H) 1

VC3711M



VC3711M



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM _L#Rk U8t %ig Y 4

6

RefNo Parts No. Description m 4 Amt. Req
1 6100709 Handwheel NV Rik1 =) 1
2 160005 Screw(M6-1 X 8) Exy 1
3 160007 Screw(M6-1 X 6) rExy 11
4 000989 Handwheel Mark NV RiRA =~ —2 1
5 3100131 Ball Bearing R—ILRF YT 2
6 3100129 Handwheel Adapter FTTE 1
7 0095214 Timing Belt AR 1
8 3100281 Upper Shaft Sprocket(Upper) NILET=U(k) 1
9 3100275 Upper Shaft(Right) LE(R) 1

10 3100283 Upper Shaft Joint TuhirF 1
11 3100127 Counterweight(Small) NGV RDIA SN 1
12 110009 Screw(M4-0.7 X 8) = 2
13 3200100 Upper Crankshaft o> 1
14 310040 Oil Wick SIS 1
15 110012 Screw(M4-0.7 X 4) ExRY 1
16 3200226 Oil Sleeve AALIWRY =T 1
17 000290 Oil Wick SHES 1
18 0060057 Retaining Ring IE X 1
19 0093154 Ball Bearing MR=IRF T 2
20 000926 Rubber Seat TR 1
21 160004 Screw(M6-1 X 4.8) = 2
22

23 0095170 Connecting Rod HARBUOYR 1
24 005071 Screw(11/64-32 X 14) ExY 2
25 001174 Screw(9/64-40 X 10.3) IExy 2
26 0095168 Guide Fork kL IEX 1
27 004312 Screw(1/8-44 X 7.9) xRy 2
28 3100285 Driving Lever #hhig U Ehie 1
29 120013 Screw(M6-1 x 15) xRy 1
30 120015 Screw(M5-0.8 x 10) ExRY 1
31 000555 Washer A ¢ 1
32 3100286 Spacer AR—1 1
33 3100287 Driving Shaft ghiig U ah 1
34 3100078 Bracket grRigUB 1
35 000600 Spring Washer A7V T Tyv 1
36 005650 Screw{M5-0.8 X 14) xRy 1
37 0063096 Needle Thread Take-up SRIRURE 1
38 3200049 Top Cover Thread Take-up B RigY 1
39 110004 Screw(M3.5-0.6 X 8) xRy 2

VC3711M



VC3711M



NEEDLE BAR MECHANISM
e

AR L

/

RefNo Parts No. Description m % Amt.Req
1 0065340 Needle Bar b3 1
2 004358 Screw(9/64-40 X 5.6) xRy 1
3 0063044 Needle Bar Thread Eyelet gHEERE 1
4 000548 Washer A 1
5 0093184 Needle Bar Bracket g F 1
6 002043 Screw(11/64-40 X 11) xRy 1
7-1 0093356 Needle Clamp(48) g1k X 1
7-2 0093357 Needle Clamp(56) g1k X 1
8 Needle(UY 128 GAS) 2y 3
9 001900 Screw(1/8-44 X 24) Exy 4

10 0093365 Top Cover Thread Eyelet & RaE 1
11-1 3118059 Stitch Plate(48M) Fia e 1
11-2 3118060 Stitch Plate(56M) #IR 1
12 009142 Screw(9/64-40 X 4.8) Exy 3
13 3200115 Counterweight, Complete Set INTYRTITA N(E) 1
14 3200101 Counterweight NZVRAIITA N 1
15 120015 Screw(M5-0.8 X 10} ExRY 1
16 0093214 Connecting Rod Ring gy RUVY 1
17 3200114 Connecting Rod, Complete, Set gHEEO Y R(#E) 1
18 3200112 Connecting Rod gHEOy R 1
19 0093212 Roller Bearing ——RARFUYT 1
20 330000 Seal Plug B 1
21 000321 Oil Wick SHOS 1
22 3200113 Connecting Rod Pin gHEny REY 1
23 3200118 Needle Bar Guide, C. Set SHEZEA(H) 1
24 009749 Screw(M4-0.7 X 16) IERY 2
25 3100256 HR Device, Complete Set HR & () 1
26 3100254 HR Container HR&¥>% 1
27 110013 Screw(M4-0.7 X 8) Exy 2
28 1090190 Pipe Joint A TH]F 1
29 3100253 Oil Tube frap DAy g 1
30 310007 Felt )b 1
31 3100250 HR Cup HRAw 7 1
32 310006 HR Felt HRZ /)b 1
33 000637 Seal Plug B 1
34 110013 Screw(M4-0.7 X 8) xRy 1
35 260000 Screw(5/16-24 x 15.88) ERY 2
36 3100338 Sponge BHRARYY 1
37 160023 Screw(M4-0.7 X 4) xRy 1
38 3200089 Connecting Rod Cover(Rear) SHEC y R A/~ (1) 1
39 110002 Screw(M3-05 X 5) Xy 2
40 3200088 Connecting Rod Cover(Front) #HEO Y R AN —(7) 1
41 110012 Screw(M4-0.7 X 5} xRy 1
42 3200090 Connecting Rod Cover Shaft F1IR—8H 1

VC371 1M



©
[y

SN
‘ N
N
SN
/( ¥ ’ ‘r
\)4 N, »\ .
\ 4_ ~~ —a
, ‘ ,
PAN ) ,
/ L COm-----y o‘v’ ; .
.
\..\ :r ‘ \\ & f
.
/ o < A I
! k ) VARSI
\ v
\\ // Xy
\\ N
: S

\

7

38

S

&

B

51

9

[=4
w
©

<
AN = )
JAN\e . ‘.
S ’ — o
g ’
\,
: /,
. ,
< ¢
.
.

VC3711M



PRESSER FOOT MECHANISM
]

T

8

RefNo Parts No. Description m A Amt. Req
1 0077270 Presser Spring Regulator BIPEIRY 1
2 000445 Lock Nut . Ay o+vhk 1
3 0065372 Presser Bar Spring{Outer) HITHEINR(K) 1
4 0063087 Presser Bar Connecting Bracket BIgF 1
5 004440 Screw(11/64-40 x 8.3) WExRY 1
6 0093483 Presser Bar Guide HIBREA 1
7 004441 Screw(11/64-40 X 16) Exy 2
8 0060142 Presser Bar Spring(Inner) BRI/ () 1
9 3100110 Presser Bar BI#E 1

10 3100112 Finger Guard 74V HA—R 1
11 110002 Screw(M3-05 X b) kxy 1
12 0093611 Qil Protector Ring IR A7 1
13 3100310 Collar(9 X 17 X 7mm) o= 1
14 160001 Screw(M4-0.7 X 4) xRy 1
15 0020271 Thread Chain Cutting Knife FxAVhvE 1
16 110054 Screw(M3-052 X 3.5) Exy 1
17 3507064 Presser Foot, Complete Set(1)(48, 56) #HI (1) 1
18 3507058 Presser Foot, Complete Set HI(4) 1
19 110004 Screw(M3.5-0.6 X 8) ExRY 1
20 3107303 Presser Foot Spring(Left) NRIJCR(E) 1
21 130016 Screw(M2.5-045 X 6) kExry 4
22 3107306 Presser Foot Hinge Pin HIeyIEY 1
23 110084 Screw(M3.5-05 X 4.2) ExRY 1
24 000327 Lock Nut Avo+vhk 1
25 260006 Adjusting Screw(1/8-44 x 95) ey 1
26 0093487 Lifter Link sy 1
27 006038 Screw(3/16-32 x 2.2) kY 2
28 0063083 Lifter Link Lever s LIN— 1
29 000690 Fastener Pin IEXEY 1
30 0063084 Lifter Spring BIHT /X 1
31 0093491 Collar(8 X 16 x 8mm) ho— 2
32 009604 Screw(11/64-40 x 5,5) xRy 4
33 0093479 Lifter Shaft BIBTH 1
34 3100294 Intermediate Lever BIZSHLIIN— 1
35 120017 Screw(M5-0.8 X 15) ExY 1
36 0077179 Retaining Ring AbwZUY 2
37 0093507 Connecting Plate EER 1
38 0093509 Connecting Pin EE Yy 2
39 0093508 Lifter Lever(Small) HIETLIN—(N) 1
40 009200 Screw(15/64-28 x 9.5) xRy 1

Ref.No 41to 61

See the following page.

VC3711M



-~ QEODDLE DD

VC3711M



PRESSER FOOT MECHANISM
e

T

8

RefNo Parts No. Description m A Amt. Req
41 3160168 Lifter Spring HIBT X 1
42 35003056 Cap Frv/ 1
43 3120416 Presser Foot Lifter Lever BIBETLN— 1
44 3101216 Lifter Lever Stop WIS LNR—-Z by 1
45 004358 Screw(9/64-40 X 5.6) = 2
46 3500299 Tension Release Lever Connhector Sl X BEAER 1
47 170009 Screw(M4-0.7 X 4) WExy 1
48 170038 Screw(M4-0.7 X 5) Exy 1
49 3100533 Tension Release Lever Sl X B 1
50 120001 Screw(M4-0.7 X 14) rExy 1
51 0094387 Tension Release Shaft HolE Xl 1
52 0063515 Thread Pull-off Lever HREEALIR— 1
53 000690 Spring Pin(4 X 16mm) ATy 1
54 0094390 Tension Release Adjusting Eccentric  %#EXRFAETI0 1
55 0095334 Swing-proof Spring g AN S 1
56 001170 Screw(9/64-40 x 12) =37 1
57 340014 Roll Pin(3 X 12mm) a—-iLEy 1
58 004154 Screw(3/32-56 X 2.2) Ry 1
59 3507065 Presser Foot Stitch Tongue(48, 56) BIm 1
60-1 3107273 Fabric Presser({width 6.2mm} T 1
60-2 3107274 Fabric Presser(Width 12.6mm) HWT 1
61 001228 Screw(3/32-56 x 3.2) Exy 2

VC3711M



VC3711M



SPREADER MECHANISM

& SRIL—/\HEE

9

RefNo Parts No. Description m Amt.Req
1 3100302 Connecting Rod, Complete Set JL—ikOw R(#E) 1
2 3100300 Eccentric I—RIFEv 1
3 160003 Screw(M5-0.8 X 5) Exy 2
4 0077322 Roller Bearing Z—RURFIVT 1
5 3100301 Connecting Rod —XAvy R 1
6 0094566 Retaining Ring AbyZ7Uys 1
7 110009 Screw(M4-0.7 X 8) Exy 1
8 300006 Washer A 1
9 3100309 Adjusting Lever Pin HELIN—EY 1

10 000528 Washer A 1
11 100003 Nut{M6-1.0) FTvhk 1
12 0032646 Collar(12 x 20 x 8mm) hZ— 1
13 009604 Screw(11/64-40 X 55) ExRY 2
14 3100303 Adjusting Lever BEIL IN— 1
15 120013 Screw(M6-1 X 15) xRy 1
16 3100304 Driving Shaft JL—/ S 1
17 3100305 Rocking Arm W—IR Y BE 1
18 160007 Screw(M6-1 X 6) IERY 2
19 0063051 Rocking Pin —IURY EY 1
20 0063053 Spreader Bar —ICEs 1
21 0063056 Bushing Ring Tyyalyy 1
22 0063057 Collar(10 X 18 X 7mm) ho— 1
23 009526 Screw(9/64-40 X 44) xRy 2
24 3100307 Spreader Holder fiY RIL—/RAB 1
25 3509320 Spreader g RIL—I 1
26 110031 Screw(M4-0.7 X 12) xRy 2

VC3711M



10

VC3711M



LOOPER DRIVING MECHANISM
-

JL— X

10

RefNo Parts No. Description m A Amt.Req
1 3109300 Looper = 1
2 160040 Screw(M4-0.7 X b) xRy 1
3 3180100 Looper Holder ) A= 1
4 110039 Screw(M3.5-0.6 X 10} ExRY 1
5 300500 Spacer(Fiber) ANR=(T 71 N) 2
6 3100154 Looper Bar Bushing =BTy 1
7 160024 Screw(M6-1 X 8) ERY 2
8 3100410 Looper Thread Eyelet —IRE 1
9 110101 Screw(M3-05 x 3) Exy 1

10 340008 Roll Pin a—-iLEy 1
11 3100156 Bushing Spacer Ty AR—1F 1
12 3100152 Looper Bar Guide W—IREHA R 1
13 3100157 Slider A4 1
14 3100158 Slider Holder A4 TRNE 1
15 110005 Screw(M3.5-06 x 12) xRy 1
16

17 3100159 Slider Presser A7 THY 1
18 160001 Screw(M4-0.7 X 4) Exy 1
19 3100160 Thrust Washer RAZANTYy ¥y 1
20 330002 Seal Plug(Kurk) s (aLy) 1
21 3100161 Looper Bar —J 1
22 3100153 Guide Shaft Bushing RSN A 1
23 3100155 Looper Bar Guide Shaft AR 1
24 110019 Screw(M5-0.8 x 35) xRy 1
25 300000 Washer Ty 2
26 3100151 Looper Rocker Adjusting Pin IL—I IR REE Y 1
27 340001 Roll Pin mE I 1
28 100002 Nut >k 1
29 3100150 Looper Rocker Connecting Rod, C. Set JL—/g# 0O K (#8) 1
30 3100147 Looper Rocker Regulating Eccentric  JL—/SFI#ITH LY 1
31 160003 Screw(M5-0.8 X 5) Exy 1
32 0065389 Roller Bearing ——RIRFYLY 1
33 3100149 Looper Rocker Connecting Rod IL—ISETEO Y R 1
34 3100140 Looper Connecting Rod L—=nRay R 1
35 005071 Screw(11/64-32 X 14) xRy 4
36 3100355 Oil Splasher AAIWRT v Tv 1
37 3100141 Guide Fork L IEX 1
38 004440 Screw(11/64-40 X 8.3) xRy 2
39 3100142 Looper Driving Lever JL— e 1
40 000637 Seal Plug o 1
41 3100143 Looper Rocker Arm IL—IRY B 1
42 120011 Screw(M6-1 X 18) WERY 1
43 3100146 Thrust Washer RZANTY v 3
44 3100145 Thrust Roller Bearing ATZANRFYVT 2
45 3100144 Looper Shaft JL— e 1
46 000740 Seal Plug B 2
47 160029 Screw(M8-1.25 X 8) xRy 2
48 001123 Washer Ty 2

VC3711M



11

37

Lo v
3 s:&

H
!
'
H
i
:
AN S
g Ay

VC3711M



FEED DRIVING CONTROL MECHANISM
P

A% Y R

11

RefNo Parts No. Description m A Amt.Req
1 3100217 Feed Lift Lever ®Y _ET 1
2 160007 Screw(M6-1 X 6) Exy 6
3 0032799 Connecting Rod Pin Oy REY 1
4 160002 Screw(M4-0.7 X 2) ERY 4
5 3100216 Feed Lift Connecting Rod EUETOYR 1
6 3100192 Retaining Ring 1 A g 2
7 3100190 Roller Bearing Z—RIARFUVT 2
8 3100189 Differential Feed Eccentric CIEER e oy e 1
9 006212 Screw(M5-0.8 X 6) xRy 2

10 3100191 Differential Feed Connecting Rod FEYOY R 1
11 3100193 Connecting Rod Pin Ay RE> 2
12 3100194 Lever Link(Long) BnEY L= VI (R) 1
13 3100195 Lever Link(Short) BEY LIR—1 > T (38) 1
14 3100196 Lever Link Pin BEYLNR—-YUvoEy 1
15 300006 Washer A d 1
16 110009 Screw(M4-0.7 % 8) Ry 1
17 3100197 Differential Feed Shaft Lever RmEYEL /A= 1
18 120009 Screw(M4-0.7 X 12) =37 1
19 3100199 Control Bracket XEVERE TS v~ 1
20 3100202 Connecting Rod Guide ARXY Oy RAAR 1
21 3100200 Control Bracket Spring T3y MR 1
22 340003 Pin ey 2
23 3100103 Control Lever Shaft Bushing HELNN—ET v 1
24 3100104 O-ring(P16) ouvy 1
25 0093303 Oil Seal A= 1
26 3100201 Control Lever Shaft HIE U EREIL /N —8h 1
27 3100211 Control Link Pin R VRS I EY 1
28 3100203 Control Link Bk USRI > o 1
29 3100208 Control Nut AR Uy b 1
30 001107 Roll Pin a—J)LE> 1
31 3100205 O-ring(P12) ovuyvy 1
32 3100204 Adjusting Screw HERY 1
33 3100207 Adjusting Stop Pin AbhwTEY 1
34 160001 Screw(M4-0.7 X 4) Exy 1
35 3100206 Adjusting Knob ey Y= 1
36 130011 Screw(M3-05 X 4) xRy 1
37 3100235 Differential Feed Control Lever, C. Set g% 58&1L /S—(18) 1
38 3100210 Differential Feed Control Lever BUiE VRS L /N— 1
39 3100209 Differential Feed Graduations g% ) B & 1
40 130004 Screw(M4-0.7 X 11) xRy 2
41 000505 Spacer AN—1 2
42 0020350 Control Lever Stop Bk VURELN—Z by T 1
43 000669 Washer AR ¢ 1
44 000600 Spring Washer RV T Ty ¥ 1
45 005049 Screw(M5b-0.8 X 8) rexy 1
46 190004 Screw(M6-1 X 7.5, M4.5-05 X 3) Exy 1
47 100005 Nut Tk 1
48 000561 Conical Spring Washer MIRRTy v 1
49 3100220 Feed Lift Connecting Rod, C. Set ¥V ETOY REE) 1
50 110013 Screw(M4-0.7 X 8) xRy 1

VC3711M



12

VC3711M



NEEDLE GUARD & FEED DRIVING MECHANISM
)

HZTRUEY #E

12

RefNo Parts No. Description m 4 Amt. Req
1 3100243 Needle Guard(Front) Eccentric #HETsENTIFEY 1
2 160003 Screw(M5-0.8 X 5) xRy 2
3 3100242 Needle Guard(Front) Lever #=4 (30 BE 1
4 110022 Screw(M3-05 X 10) xRy 2
5 3100241 Needle Guard(Front) Holder H=oENa 1
6 3139200 Needle Guard(Front) #24 (80) 1
7 110036 Screw(M3-05 X 6.5) Exy. 2
8 3100246 Needle Guard(Rear) Lever =)k 1
9 3100245 Needle Guard(Rear) Holder H2T BB 1

10 3109201 Needle Guard(Rear) #HZT(#R) 1
11 3100187 Feed Regulating Stop EURESA YT 1
12 110004 Screw(M3.5-0.6 % 8) xRy 3
13 340001 Roll Pin A-JLEy 1
14 3100186 Conical Spring Presser I/ #FT 1
15 130005 Screw(M2-04 X 4) =) 2
16 3100185 Conical Spring m/Xx 1
17 3100183 Eccentric Cam EUIFEVAAL 1
18 340025 Stop Pin Ay T7EY 1
19 3100184 Eccentric Pin REUILFEVEY 1
20 3100182 Main Feed Eccentric, Complete Set YU Ltz (#E) 1
21 110072 Screw(M3.5-06 X 6) ExRY 1
22 110023 Screw(M2-04 X 3.5) xRy 1
23 009736 Screw(M4-0.7 X 6) Exs 2
24 3100188 Main Feed Bar Driving Connection BrxEUIVY 1
25 110021 Screw(M5-0.8 X 18) kExy 2
26 0032853 Driving Connection Bushing BRIV Tva 1
27 3100225 Feed Bar Guide(Upper/Left) EUBHCR(LEE) 1
28 160007 Screw(M6-1 X 6) Exy 2
29 3100229 Feed Mechanism, C. Set 3£ U HERE(4E) ]
30 3100221 Differential Feed Bar XA 1
31 3100222 MainFeed Bar ®BxEUE 1
32 3100231 Feed Dog Key F— 2
33 3100224 Feed Lift Block(Rear) AR (&) 1
34 3119021 Main Feed Dog(48, 56) ikl 1
35 3119020 Differential Feed Dog(48, 56) ElpESY) 1
36 3100226 Feed Bar Guide(Lower) xY BH1 R(TF) 1
37 110035 Screw(M4-0.7 X 10) xy 2
38 3100213 DifferentialFeed BarDrivingConnection ghHEU Y > o 1
39 3100215 Oscillation Adjusting Eccentric X VEIRAM T F Y 1
40 000199 Oil Wick S 1

Ref. No 41 to 53

See the following page.

VC3711M



12

VC3711M



NEEDLE GUARD & FEED DRIVING MECHANISM

#HRTROKYEE

12

RefNo Parts No. Description m 4 Amt. Req
41 3100214 Driving Connection Pin BEEUYYIEY 1
42 160006 Screw(M3-05 x 6) xRy 1
43 000750 Seal Plug B 1
44 3100212 Differential Feed Shaft BIE Y 8 1
45 0093389 Feed Lift Block(Front) BEI(A) 1
46 3100218 Feed Lift Shaft #® _ETE 1
47 000397 QOil Wick SHIS 1
48 000401 Qil Wick(280mmy) S 1
49 330015 Seal Plug B 1
50 3100219 Collar(11 X 18 X 11mm)} hZ— 2
51 160004 Screw(M6-1 X 4.8) Ry 2
52 3101300 Feed Bar Guide(Upper/Right) EUBHA R(ER) 1
53 3100179 Main Feed Eccentric, C. Set(2) FEYITHEVHE2) 1

VC3711M



13

VC3711M



KNIFE DRIVING MECHANISM
-

X A K

13

RefNo Parts No. Description m A Amt.Req
1 3110034 Upper Knife Holder EXRA 1
2 3110037 Upper Knife AR 1
3 110031 Screw(M4-0.7 x 12) IExY 2
4 3110032 Lower Knife Holder TARE 1
5 3110038 Lower Knife TAX 1
6 110043 Screw(M4-0.7 X 14) IRy i
7 3110033 Lower Knife Holder Bushing TARBETvya 1
8 110046 Screw(M5-0.8 X 12) =7 1
9 110039 Screw(M35-0.6 x 10) Ry 1

10 3180302 Lower Knife Holder Bracket TARBETZTrv b 1
11 120013 Screw(M6-1 X 15) xRy 2
12 000652 Knock Pin Sy Iy 2
13 3200086 Collar(8 X 13 X 6mm) HNo— 2
14 160000 Screw(M3-05 X 3) xRy 4
15 0094577 Upper Knife Spring EXZ xR 1
16 3110051 Upper Knife Adjusting Lever EXRBEILIN— 1
17 120001 Screw(M4-0.7 X 14) ExRY 2
18 3110031 Upper Knife Shaft Bushing EARB Ty 1
19 3110039 Upper Knife Shaft X R 1
20 3110174 Link Cover(Lower) Unit V> hNR—(T)E) 1
21 110013 Screw(M4-0.7 X 8) xRy 2
22 3110183 Adjusting Lever Pin FEALNN—EY 1
23 000528 Washer Tyy 1
24 100003 Nut vk 1
25 3110173 Upper Knife Driving Link EXXUVT 1
26 310017 Oil Wick SHIES 1
27 000755 Oil Wick Pin HSEAEY 1
28 0063138 Upper Knife Driving Link Pin EXZRVUYIEY 1
29 110041 Screw(M4-0.7 X 8) kExy 1
30 3110184 Upper Knife Driving Lever EXZRLIK— 1
31 003657 Screw(M4-0.7 X 3) Exy 1
32 000730 Seal Plug B 1
33 3110165 Upper Knife Driving Link Cover EXARY YT HIN— 1
34 110033 Screw(M3-05 X 6) kExy 1
35 000924 Seal Plug B 1

VC3711M



14

[~ g 43 )
(@ e

4

.,Vay\\mw

VC3711M



MISCELLANEOUS SUCTION PIPE

TRHA & BY £

14

RefNo Parts No. Description m A Amt.Req
1 3180303 Suction Pipe Holder RAERME 1
2 120043 Screw(M4-0.7 X 12) ERY 2
3 3110169 Suction Pipe(Upper) TAE (L) 1
4 009736 Screw(M4-0.7 X 6) Exy 2
5 3110180 Oil Defender =Y AHRT 1
6 110008 Screw(M4-0.7 X 5) xRy 2
7 3120033 Suction Pipe(Right) BIAE (B) 1
8 0012480 Dust Hose(1500mm) EER—X 1
9 0013648 Hose Band IR—RIN R 2

10 006921 Wood Screw(¢ 4.8 X 25) RAxY 4
11 1096030 Vinyl Tube(6 X 4mm)(Black) EZ—=)1 T (8) -
12 1098012 Hand Valve N RIRWLT 1
13 350006 Wood Screw(¢ 3.5 X 32) = 2
14 1094008 Union T-Connector(¢ 6) A=Ay TaAxRI% 1

VC3711M



VC3711M



LUBRICATING MECHANISM(1)
-

HamERE Q)

RefNo Parts No. Description m Amt.Req
1 0065453 Oil Receiver Mo m 1
2 110012 Screw(M4-0.7 X B) Exy 6
3 3200229 Lubricant Guiding Block Wm0y 1
4 320006 Top Nozzle Cap AN XNFv YT 1
5 3200230 Oil Adjusting Screw EhERERY 1
6 000636 Seal Plug i 1
7 300000 Washer TvZry 1
8 000600 Spring Washer RTIU T Iy v 1
9 100002 Nut A AN 1

10 2150325 Oil Filter Cap AANTANTEPYT 1
11 110045 Screw(M4-0.7 X 12) Exy 3
12 3100061 O-ring(P42) ouvy 1
13 3100345 Oil Filter AANTaNE 1
14 3100329 Oil Filter Connector FAINT 1 LT BRF 1
15 3200237 Felt Zxlh 1
16 0063217 QOil Filter Screen Clamp EEEET 1
17 0063216 Qil Filter Screen EiBiE 1
18 3180084 Draining Felt BEm7 o)Lk 1
19 3150143 Oil Pump, Complete Set Ry 7 (#8) 1
20 0030711 Oil Pump Driving Worm Gear TA—LFT 1
21 160001 Screw(M4-0.7 X 4) Exy 2
22 000567 Seal Iy F 1
23 000419 Nut S AXNEXFy 1
24 3100349 Oil Nozzle for Worm Gear pr=pizi AN 1
25 3150155 Dust Proof Plate B EEtR 1
26 3100330 Oil Tube Stay AALNWIRATET 1
27 0021010 Oil Sight Gauge AANT =T 1
28 120013 Screw(M6-1 X 15) Exy 2
29 3100331 Oil Tube(d4 X 6 X 31mm) FANIALT 1

VC3711M



16

SN
45T )
)

~Ed A

= )W)

12

— y

e WS NG SRR O

g _ }--mnm mh\i&\l\\ﬁ.\‘vi.e
N
£
|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||| e e m ey, J
I's K
K
g ¢
N
N
o
s o
ol

VC371 1M



LUBRICATING MECHANISM(2)
|

ﬁﬁiﬂa%’lﬁ@

16

RefNo Parts No. Description m A Amt. Req
1 3200236 Suction Pipe AT T 1
2 0093617 Suction Pipe Bushing WAL T Twa 1
3 3200238 Oil Tube(3 X 5 X 440mm) AALWIRAT 1
4 0065452 Draining Pipe o YA G 1
5 3200227 Oil Sight Top Nozzle J X 1
6 0031831 Oil Tube Clamp FHRR 10
7 3100357 Oil Tube(Long), Complete Set &3/ 7(R)(3E) 1
8 3100354 Oil Tube(4 x 6 X 290mm) FANWIRALT 1
9 3100336 Oil Tube(4 X 6 X 75mm) FAWIRALT 1

10 3100371 Oil Tube Joint, Two Way AOE#®F 2
11 3100332 Qil Tube(4 x 6 X 37mm) FANWIRALT 1
12 320010 Fitting Stud(Short) ERFRIL M) 4
13 3100342 Lower Shaft Qiling Outlet TEEhE 1
14 3100358 Oil Tube(Middle), Complete Set Rm/8A 7 () (#8) 1
15 3100331 Oil Tube(4 X 6 X 31Tmm) AALNWNRAT 2
16 3100343 Lower Shaft Oiling Shower TEhEH S v T 1
17 3100334 Oil Tube(4 X 6 X 110mm) AANNRTT 1
18 110013 Screw(M4-0.7 X 8) Ry 2
19 3100356 Oil Tube(Short), Complete Set 3/ 7 (58) (3]) 1
20 3100370 Oil Tube Joint, One Way FOBRF 2
21

22 0010017 Bamboo Joint(l-4) NV THRF 2
23 3500425 Oil Tube{4 x 6 x 350mm) FANIRALT 1
24 0011795 Wrapping Band(2.3 x 92) RNV R 1
25 3180080 Draining Pipe HEH/N A 7 1

VC3711M



17

UT-A IO DEVICE(1)

VC3711M



UT-AUO DEVICE(1)

UT-AODOEE(T)

17

RefNo Parts No. Description m A Amt.Req
1 1095007 Speed Controller(AS1001F-04) AE—RarbO-> 1
2 1096029 Vinyl Tube(4 X 2.5mm)(Black) E=— VI F(E) -
3 0023381 Cord Clamp(6N-® 10.6) dA—Ro5>7 1
4-1 0084491 Cord Clamp(2N- ® 34)(without ST2-A) d—RI > 7 1
4-2 0063612 Cord Clamp(4N- @ 6.8)(with ST2-A) A—-ROZ27 1
5 110012 Screw(M4-0.7 x 5) =Ry 2
6 0022836 Synchronizer Positioning Pin Ry aFEy 1
7 0022837 Synchronizer Cushion RIVzFrEvIvr gy 1
8 009736 Screw(M4-0.7 X 6) Exy 1
9 3151010 Air Wiper C. Set(2) IFT0IE2) 1

10 3151011 Air Wiper Support I 774 REIIR 1
11 3151012 Air Wiper AR AN 1
12 000538 Washer Twvry 4
13 110009 Screw(M4-0.7 X 8) kExy 4
14

15 3100529 Thread Pull-off Eyelet HRIEXARE 1
16 110012 Screw(M4-0.7 X B) Exy 2
17 3500530 Thread Pull-off Bar HAE A 1
18 0063076 Swing-proof Spring RIE A BFHR/ VR 1
19 0077179 Retaining Ring AbvZUvy 1
20 3101275 Thread Pull-off Hook Unit RIBEA T w7 (48) 3
21 001459 Screw(9/64-40 x 3) xRy 5
22 3101276 Thread Pull-off Hook Unit HRIEA T w7 (48) 2
23 0094396 Thread Pull-off Bar Holder RIBABEEER 1
24 007006 Screw(9/64-40 X 4) xRy 1
25 0033024 Retaining Ring Ay 7Yy 1

VC3711M



18
UT-A OO DEVICE(2)

29

VC3711M



UT-A OO DEVICE(2)

UT-AOOFEE(2)

18

RefNo Parts No. Description m 4 Amt.Req
1 0063608 Switch Guide AAYFHAR 1
2 000014 Washer Ty 2
3 110002 Screw(M3-0.5 X 5) xRy 2
4 3101587 Tension Release Connecting Plate IR A BRI 1
5 110009 Screw(M4-0.7 X 8) Ry 2
6 170009 Screw(M4-0.7 X 4) Ry 1
7 3101588 Tension Release Block HKBATOY Y 1
8 009976 Screw(M6-1 X 15) Ry 1
9 3100567 Collar hZ— 1

10 120001 Screw(M4-0.7 X 14) Ry 1
11 0014120 Anti-shock Rubber BE T 1
12 1091160 Air Cylinder 7Yy 1
13 3101586 Switch Holder Ay FB 1
14 0010057 Elbow Connector(¢ 4-PT1/8) TIRARI S 1
15 0010254 Speed Controller A=k bkO—7 1
16 1096029 Air Tube(4 X 25mm}(Black) IF7Fa—T(E) -
17 000498 Washer TyZvy 1
18 3101585 Air Cylinder Bracket IF7IYTE 1
19 120006 Screw(M6-1 X 12) xRy 2
20

21 0012071 Cylinder Return Spring VY VTRYVINR 1
22 3101590 Plunger T I% 1
23 180006 Screwed Pin(M5-0.8 X 6) Evxy 1
24 3100523 ConnectingBlock(Right) SupportSpring E#E 70w 7 X T/Ax 1
25 3120157 Connecting Block(Right) EE7Ov 7 @#) ]
26 100002 Nut vk 3
27 190029 Connecting Rod(M5-0.8 X 40) BiEE 1
28 3100538 Connecting Block(Left) EiE 7Oy 2 (k) 1
29 1066138 Switch, Complete Set A F(48) 1
30 0063607 Switch Support AAy FRUIHR 1
31 110062 Screw(M3.5-06 X 8) Exy 2
32 1066127 Switch Ay F 1
33 0011720 Connector Cover IRT T HIN— 1
34 0010923 Connector IxR7% 1
35 0063609 Switch Cover ALy FHIN— 1
36 009984 Screw{M2.3-04 X 10) xRy 2

VC3711M



19

UT-A OO DEVICE(3)

EXTRA PARTS
ST

VC3711M



UT-AIC DEVICE(3)

UT-AOOEE(3)

19

RefNo Parts No. Description m A Amt.Req
1 3100506 Lower Knife Driving Lever TXRERENL N— 1
2 170005 Screw(M4-0.7 X 6) . xRy 2
3 3100502 Lower Knife Carrier TARA 1
4 3100514 Lower Knife Holder T X ZEfFIR 1
5 3100513 Lower Knife TAXR 1
6 110030 Screw(M3-05 % 2.6) Xy 3
7 3500503 Upper Knife Carrier EXZE 1
8 190006 Screw(M4-0.7 X 4) xRy 2
9 100006 Nut +whk 2

10 3100503 Knife Guide Lever AXRFTA RLIN— 2
11 3100504 Knife Guide Lever Ring(Left) XZHFARLIS=Y VT (L) 1
12 3100505 Knife Guide Lever Ring(Right) XZAHA RLIR=Y T (H) 1
13 130003 Screw(M4-0.7 X 7.3) xRy 2
14 3100515 Upper Knife Carrier Spring EXZBNRE 1
15 170006 Screw(M4-0.7 X 2.5) kExy 1
16 3100579 Crank Chamber Cover FHhHIK— 1
17 3500510 Upper Knife Carrier Stop EXZBRA Ry 1
18 130021 Screw(M4-0.7 X 6) xRy 1
19 31005617 Lower Knife Carrier Guide TAZXAAAR 1
20 110009 Screw(M4-0.7 X 8) rExy 2
21 3100518 Lower Knife Carrier Guide(Upper) TAIXBHAA R(L) 1
22 110002 Screw(M3-05 x B) Exy 1
23 3100512 Upper Knife EXX 1
24 110024 Screw(M2-04 X 6) = 2
25 110025 Screw(M2-04 X 10) xRy 1
26 110023 Screw(M2-04 x 3.5) ExY 1
27 3100507 Upper Knife Guide EARFTAR 1
28 3100508 Clamp Spring Sz NAx 1
29 3100509 Clamp Spring Pressure REINREY 1
30 3100510 Clamp Spring Pressure Holder HE S CRIF VR ]
31 3100511 Clamp Spring Pressure Adjusting Piecerit I /NP R/ 1
32 130005 Screw(M2-04 X 4) xRy 2
33 3100516 Lower Knife Carrier Spring TAXBEXRT/IAX 1
34 110034 Screw(M2-04 x 2) 1ERY 2
35 3100560 Supplementary Spring EAXARBRBINR 1
36 130004 Screw(M4-0.7 x 14) xRy 1
37 3100580 Trimming Mechanism, C. Set UT ##E (18) 1
38 3100530 Looper Thread Pull-off IL—IRRIEX A 1

VC3711M



20

UT-A42, UT-A44F DEVICE(4)

1

UT-A42

UT-A44F, UT-A44F/ST2-A

UT-A44F/ST2-A 5

VC3711TM




UT-A42, UT-A44F DEVICE(4)

UT-A42, UT-A44F 28420

RefNo Parts No. Description m A Amt. Req
1 1097009 Regulator L¥al—% 1
2 110017 Screw(M5-0.8 X 8) Exy 2
3 000426 Washer Ty 2
4 000600 Spring Washer AZV Ty 2
5 1253240 Regulator Support L¥a3 L -7k 1
6 006905 Wood Screw(¢ 5.1 x 20) RRY 2
7 0033939 Hose Band IR—RNV R 1
8 0010108 Hose Union IR—R1 =AY 1
9 0010264 Connector(¢ 6-PT1/4) Ax0% 1

10 1096030 Air Tube(6 X 4mm)(Black) IFFa—T(E) -
11 0011795 Wrapping Band(2.3 X 92) RIRINVR 2
12 3101244 Presser Foot Lifter Cylinder, C. Set WISV YS () 1
13 1091146 Air Cylinder BIBrUyy 1
14 3201037 Cylinder Rod Chip Yy HyOy RFvT 1
15 3101243 Cylinder Bracket TYVETE 1
16 000425 Washer A g 2
17 120013 Screw(M6-1 X 15) ExRY 2
18 0010055 Connector(¢ 4-PT1/8) axI % 2
19 1090248 Solenoid Valve, C. Set B F (18) 1
20 1090185 Manifold NZ7#AILR 1
21 1090242 Solenoid Valve Bt 3
22 0010119 Blank Plug X075 3
23 1097007 Silencer oL oY 2
24 1094056 Connector(¢ 6-PT1/8) AR % 1
25 110089 Screw(M4-0.7 X 35) xRy 2
26 3101242 Solenoid Valve Holder B¥AA 1
27 005049 Screw(M5-0.8 X 8) ExRY 2
28 0036133 Cord Clamp(5N- ¢ 84) aA—RIZv7 1
29 110013 Screw(M4-0.7 X 8) Exy 1
30 1094061 Reducer L7Fa—Y 1
31 1094055 Plug 72 2
32 1094055 Plug 720 1
33

34 1200397 Intermediate Cable(UT-A42) Rk —7 1
35 1090249 Solenoid Valve, C. Set B (4) 1
36 1090187 Manifold N=Z7#ILR 1
37 1090242 Solenoid Valve B 4
38 1200393 Intermediate Cable(UT-A44F,UT-A44F/ST2-A) Fiks — 7 )L 1
39 1094057 Union Y-Connector(¢ 4) A=Ay YAxo¥ 1
40 1098013 Hand Valve(Extra) ANV RNV TEFER) 1
41 1096029 Air Tube(4 x 25mm}(Black) IF7Fa—7 (&) -

VC3711M



21

ST2-A DEVICE

1

VC3711M



ST2-A DEVICE

ST2-A K&

21

RefNo Parts No. Description m A Amt. Req
1 3509935 ST2-A Device, C. Set ST2-A%EE(#) 1
2 3101800 Trimming Device, Complete Set A REEE (1) 1
3 3101805 Bracket AP A 1
4 1091145 Air Cylinder IFIIE 1
5. 1095001 Speed Controller AE—RIAYbEO—7Z 2
6 3101809 Movable Trimming Knife Holder EAXA 1
7 3101801 Movable Trimming Knife BAX 1
8 270019 Screw(1/8-44 X 3} Exry 1
9 3101806 Knife Guide ARXHAR 1

10 110001 Screw(M4-0.7 X 5.4) Exy 2
11 3101802 Fixed Trimming Knife EE X X 1
12 110023 Screw(M2-04 X 3.5) Exy 4
13 3101810 Thread Clamp A= 1
14 100058 Nut +Tw bk 1
15 3101808 Thread Clamp Spring RBEZ IR 1
16 009791 Adjusting Screw(M3-0.5 X 6) EERY 1
17 110054 Screw(M3-05 X 3.5) Exy 3
18 3101804 Holder Support EIXAZREBEXT 1
19 3500555 Positioning Plate(Upper) AIBRAR(L) 1
20 000665 Washer A 4
21 120052 Screw(M4-0.7 x 8) Exy 2
22 006202 Screw(M4-0.7 X 6) xRy 4
23 3500556 Positioning Plate(Lower) ALERAIR(T) 1
24 3100711 Top Cover Thread Eyelet #i YR8 1
25 006035 Screw(9/64-40 X 7) Exy 1
26 000644 Spring Washer A7Uv Iy oy 1
27 000322 Nut b 1
28 0036133 Cord Clamp(5N- ® 84) dI—Ro527 2
29 110013 Screw(M4-0.7 X 8) ExRY 1
30 1096029 Air Tube(4 x 25mm)(Black) IFFa1—T(8) -
31 001123 Washer AV ¢ 2

VC3711M



22

UT DEVICE(T)

EXTRA PARTS

VC3711M



UT DEVICE(T) ‘
)

UT Xi&E(1)

22

RefNo Parts No. Description m A Amt.Req
1 0022836 Synchronizer Positioning Pin R aFEY 1
2 0022837 Synchronizer Cushion RYyardyowvyay 1
3 009736 Screw(M4-0.7 X 6) xRy 1
4
5
6 0063612 Cord Clamp(4N- ¢ 6.8) A=Kk V7 1
7 110012 Screw(M4-0.7 X 5) EXRY 4
8 3100536 Terminal Holder, Complete Set IwF& () 1
9 3100535 Terminal Holder Support I F AR 1

10 0063586 Terminal Holder WmFe 1
11 009985 Screw(M2.5-045 x 10) xRy 2
12 3100529 Thread Pull-off Eyelet FRIEARE 1
13 3500530 Thread Pull-off Bar RIEXE 1
14 0063076 Swing-proof Spring IR A ERGIR/NR 1
15 0077179 Retaining Ring ARy T 1
16

17 3101275 Thread Pull-off Hook Unit REX T w7 (38) 3
18 001459 Screw(9/64-40 X 3) Exy 5
19 3101276 Thread Pull-off Hook Unit HRIEA Ty 7 (#) 2
20 0094396 Thread Pull-off Bar Holder RIEABERGR 1
21 007006 Screw(9/64-40 X 7) xRy 1
22 0033024 Retaining Ring AbhwZUyy 1
23 3500360 Collar(9 x 15 X 7.5mm) hZ— 1
24 150001 Screw(M4-0.7 X 4) Exy 2
25 3101202 Connector Supporting Plate Bk 1
26 110013 Screw(M4-0.7 X 8) Exy 2
27 3100526 Tension Release Block HRIEA 7OV 1
28 007610 Screw(M4-0.7 X 10) ExRY 1
29 3100525 Tension Release Connecting Plate S8 A B TER 1
30 110009 Screw(M4-0.7 X 8) =Ry 1
31 170009 Screw(M4-0.7 X 4) ExRY 1

VC3711M



23
UT DEVICE(2)

1

21

VC3711M



UT DEVICE(2)
R

UT RE(2)

23

RefNo Parts No. Description m & Amt. Req
1 0011802 Trimming Solenoid, Complete Set KUY L /A RER) 1
2 0011801 Trimming Solenoid KxPMVYL/AR 1
3 0063579 Solenoid Dust-proof Cover V0L /A RHERIN— 2
4 000140 Nut Fw bk 2
5 000598 Washer AR 1
6 000597 Anti-shock Rubber BEIL 1
7 0077410 Retaining Ring AbwZU>y 2
8 005650 Screw(M5-0.8 X 14) ERY 3
9 3100524 Trimming Solenoid Support VL /A RERfHA 1

10 120013 Screw(M6-1 X 15) xRy 2
11 0063610 Switch, Complete Set Ay F(58) 1
12 0063607 Switch Support 24 FETR 1
13 110004 Screw(M3.5-06 X 8) xRy 1
14 0063606 Switch A YF 1
15 0063609 Switch Cover RAyFHIN— 1
16 009984 Screw(M2.3-04 X 10) xRy 2
17 0063608 Switch Guide 2L FHAR 1
18 110002 Screw(M3-0.5 x 5) IRy 2
19 0036133 Cord Clamp(5N- ¢ 84) dA—Ro527 1
20 000145 Nut 7k 2
21 0095388 Plunger Connecting Rod 7ovIv0OYR 1
22 001457 Packing Screw(11/64-40 X 3.3) ERY 2
23 0095389 Plunger Connecting Rod Pin 75v¥vOv REY 1
24 3100520 Plunger A 1
25 160003 Screw(M5-0.8 X 5) xRy 2
26 3100532 Solenoid Return Shaft YL/AREYYY T~ 1
27 0093491 Collar(8 x 16 x 8mm) - 1
28 009508 Screw(11/64-40 X 7.5) xRy 1
29 0095336 Solenoid Return Spring VL /A4 REYIIF 1
30 180006 Screwed Pin(M5-0.8 X 6) gErxy 1
31 3100523 ConnectingBlock(Right)SupportSpring EfE 70w 73X T/NE 1
32 3120157 Connecting Block(Right) B0y 7(46) 1
33 100002 Nut Tk 3
34 190029 Connecting Rod(M5-0.8 X 40) G 1
35 3100538 Connecting Block(Left) BT Oy 7 (k) 1
36 110062 Screw(M3.5-0.6 X 8) Exry 2
37 000014 Washer Ty 2

VC3711M



24

UT DEVICE(3)

VC3711M



UT DEVICE(3)

UT & (3)

24

RefNo Parts No. Description m A Amt.Req
1 3100506 Lower Knife Driving Lever TXAREREIL /N~ 1
2 170005 Screw(M4-0.7 X 6) = 2
3 3100502 Lower Knife Carrier TAZXA 1
4 3100514 Lower Knife Holder T X ZBASHR 1
5 3100513 Lower Knife TAR 1
6 110030 Screw(M3-0.5 X 2.6) =) 3
7 3500503 Upper Knife Carrier X Z& 1
8 190006 Screw(M4-0.7 X 4) Exy 2
9 100006 Nut Fwv bk 2

10 3100503 Knife Guide Lever XZRHAA RLIN— 2
11 3100504 Knife Guide Lever Ring(lLeft) AXZXHA R LIN=) VT (E) 1
12 3100505 Knife Guide Lever Ring(Right) AZRHA R LIN=U VT (H) 1
13 130003 Screw(M4-0.7 X 7.3) xRy 2
14 3100515 Upper Knife Carrier Spring EXZRBNRE 1
15 170006 Screw(M4-0.7 X 2.5) xRy 1
16 3100579 Crank Chamber Cover FHHIN— 1
17 3500510 Upper Knife Carrier Stop EXAZBZ N wIS 1
18 130021 Screw(M4-0.7 X 6) xRy 1
19 3100517 Lower Knife Carrier Guide TAZRBACAR 1
20 110009 Screw(M4-0.7 X 8) Exy 2
21 3100518 Lower Knife Carrier Guide(Upper) TARXBHA R(LE) 1
22 110002 Screw(M3-05 X 5) Exy 1
23 3100512 Upper Knife EXZR 1
24 110024 Screw(M2-04 X 6) kExy 2
25 110025 Screw(M2-04 x 10) =87 1
26 110023 Screw(M2-04 X 3.5) Exy 1
27 3100507 Upper Knife Guide EAZRFAR 1
28 3100508 Clamp Spring P EPAS 1
29 3100509 Clamp Spring Pressure R NNy 1
30 3100510 Clamp Spring Pressure Holder FPR S ICREF VAR 1
31 3100511 Clamp Spring Pressure Adjusting Pieces ki S /N RIF T HEH 1
32 130005 Screw(M2-04 X 4) Exy 2
33 3100516 Lower Knife Carrier Support Spring  TXXBXI/IX 1
34 110034 Screw(M2-04 X 2) Exy 2
35 3100560 Supplementary Spring EAZXBHENINR 1
36 130004 Screw(M4-0.7 X 14) Exy 1
37 3100580 Trimming Mechanism, C. Set UT ## (10) 1
38 3100530 Looper Thread Pull-off W—IRRIEX A 1

Ref. No 39 to 58

See the following page.

VC3711M



24

UT DEVICE(3)
EXTRA PARTS
s

37

VC3711M



UT DEVICE(3)

UT &i&(3)

24

RefNo Parts No. Description m A Amt.Req
39 3169920 Wiper Mechanism, C. Set 7 IR E (HH) 1
40 3161015 Solenoid Bracket vL/A4RE 1
41 110009 Screw(M4-0.7 X 9) = 2
42 1062035 Wiper Solenoid TANRY /AR 1
43 000012 Nut raAy 2
44 3161025 Solenoid Lever YL /ARLIR— 1
45 140014 Screw(M4-0.7 X 8) Exy 1
46 0077179 Retaining Ring AbhyZUry i
47 3161020 Solenoid Lever Pin YL /A RLIR—EY 1
48 140010 Screw(M4-0.7 X 6) xRy 1
49 3161019 Wiper Bar Guide DAINEHAR 1
50 3161022 Wiper Bar G 1
51 3161021 Wiper A AN 1
52 3161027 Wiper Holder T IGRIVE 1
53 240009 Screw(1/8-44 X 4.8) xRy 1
54 3161016 Thread Clamp Rubber R TA 1
55 110002 Screw(M3-05 x b) IRy 1
56
57 3161026 Solenoid Cover V0L /A RANR— 1
58 110012 Screw(M4-0.7 X b) ERY 2

VC3711M



25

UT DEVICE(4)

/
7
Lo

@ -0 O D Q-

VC3711M



UT DEVICE(4)
)

UT RIE(4)

RefNo Parts No. Description m 4 Amt. Req
1 3100571 Presser Foot Lifter Solenoid, C. Set ~ #Iigs 'V L /1 R(ff) 1
2 3100570 Solenoid Support YL /1RE 1
3 000070 Hanging Nut mUFry bk 4
4 000162 Washer AR ¢ 8
5 000016 Nut FTv bk 12
6 009865 Hanging Bolt(M8-1.25 x 220) SURIL K 4
7 000676 Spring Washer RATY T Ty v 8
8 0011733 Presser Foot Lifter Solenoid BILETSYL /AR 1
9 009970 Screw(M6-1 X 20) Exy 4

10 000011 Nut Tk 1
11 000528 Washer Ty 1
12 000588 Anti-shock Rubber EEIL 2
13 000306 Nut +Fvhk 1
14 0064045 Lifter Connecting Rod B EEE 1
15 0064046 Lifter Connecting Link BIgsY>vo 2
16 0035301 Connecting Link Pin HIgsrvyoy 2
17 0033024 Retaining Ring Ay Uy 2
18 0064047 Presser Foot Lifter Solenoid Lever WISV L /A RLIN— 1
19 009853 Screw(11/64-40 X 6.5) xRy 1
20 0032786 Solenoid Lever Pin VL /A RLIR=EY 1
21 0037912 Chain # 1

VC3711M



26

ST2 DEVICE

1

VC371 1M



ST2 DEVICE ST2 %i& 26
'
RefNo Parts No. Description m % Amt.Req
1 3509952 ST2 Device, C. Set ST2 & (48) 1
2 3101830 Trimming Device, Complete Set A ZAEE () 1
3 1062037 Solenoid YL /AR 1
4 0068206 O-ring(P4) ovyyo 4
5 100020 Nut Tk 4
6 3101832 Solenoid Plate VL /A RIR 1
7 110041 Screw(M4-0.7 X 8) Exy 2
8 3101837 Support Plate YIiRk— R 1
9 110060 Screw(M4-0.7 X 4.8) xRy 3
10 009737 Screw(M4-0.7 X 20) =3 1
11 007611 Screw(M4-0.7 X 20) Exy 1
12 100001 Nut Fvk 2
13 3101835 Spring Hanger A5 1
14 0096025 Spring INR 1
15 170000 Screw(M4-0.7 X 5.5) = 1
16 3101834 Solenoid Lever YL /A4 RLI— 1
17 009746 Screw(M4-0.7 X 8) Exy 1
18 000629 Rubber Cushion BEIA 1
19 3101833 Solenoid Lever Connecting Block VL /A4 RLIR—EHEA 1
20 000012 Nut vk 2
21 3101831 Bracket TS5y bk 1
22 3101836 Guide Plate 4 RiR 1
23 110001 Screw(M4-0.7 X 5.4} Exy 4
24 190079 Bolt (M3-0.5 x 20.5) RIL b 1
25 3101809 Movable Trimming Knife Holder EIXARB 1
26 3101801 Movable Trimming Knife EIA X 1
27 270019 Screw(1/8-44 X 3) xRy 1
28 3101802 Fixed Trimming Knife EEAX. 1
29 110023 Screw(M2-04 X 3.5) kxR 4
30 3101806 Knife Guide ARXAALR 1
31 3101807 Thread Clamp R 1
32 100058 Nut +wv bk 1
33 3101808 Thread Clamp Spring b S PAS 1
34 009791 Adjusting Screw(M3-0.5 X 6) EENRY 1
35 110054 Screw(M3-05 X 3.5) ExRY 3
36 3101804 Holder Support BARARXT 1
37 3500555 Positioning Plate(Upper) AIERAR (L) 1
38 000665 Washer Ty 4
39 120052 Screw(M4-0.7 X 8) IExry 2
40 006202 Screw(M4-0.7 X 6) kxy 4
41 3500556 Positioning Plate(Lower) fIERAR(T) 1
42 3100711 Top Cover Thread Eyelet i RE 1
43 006035 Screw(9/64-40 X 7) Exy 1
44 000644 Spring Washer RZIV T Ty v 1
45 000322 Nut Ty 1
46 0036133 Cord Clamp(5N- ¢ 8.4) dA-RoZv7 2
47 110013 Screw(M4-0.7 X 8) Exry 1
48 001123 Washer Tyy 2

VC3711M



27

EXTRA PARTS

for heavy material.

B

10

for extra heavy material

BEY A

VC3711M




EXTRA PARTS RS 2R 5 27

RefNo Parts No. Description m % Amt.Req
1 0022836 Synchronizer Positioning Pin Ryyvary 1
2 0022837 Synchronizer Cushion Ryyvaryrsviay 1
3 007610 Screw(M4-0.7 X 10) xRy 1
4 0093690 Timing Gauge AT —=T 1
5 0095220 Looper Timing Gauge W—=REALZ 5= 1
6 3100490 Timing Gauge BALEVTT—= 1
7 3200242 Chain Guide AR 1
8 110009 Screw(M4-0.7 X 8) Ry 2
9 000541 Washer Tyry 2

10 3109210 Needle Guard(Rear) 2T () 1
11 3509202 Needle Guard(Rear) 2T (%) 1

VC3711M



28

14

40-2

VC3711M



THREAD STAND & ACCESSORIES(1)
-

A

—t

A

AaRCTIEHUBEKRNZ8

RefNo Parts No. Description m % Amt.Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RIZ&HE)(6 &ARA) 1
2 9620631 Column Cap dAZLFvv” 1
3 9620670 Column Pipe(Upper) a7 LA 7(L) 1
4 9620689 Thread Guide Holder{Large) A4 RKRILF(R) 1
5 911002 Screw(M4-0.7 x 20) Ry 1
6 911001 Screw(M4-0.7 X 12) ERY 3
7 910001 Nut AR 4
8 9620673 Column Pipe Connector A5 LA TiRE 1
9 911006 Screw(M5-0.8 X 13) Exry 2

10 910000 Nut Fwhk 8
11 9620675 Column Pipe(Lower) AS LT 7(T) 1
12 930052 Washer TyT¥ 1
13 930053 Spring Washer A7V T Ty v 1
14 910003 Nut Fv bk 1
15

16 9620703 Thread Hanger(3 Spools Type) ALy RV H(BEKA) 4
17 9620700 Thread Eyelet FALwk 6
18 9620688 Thread Hanger Holder ALy RNvHEX 4
19 © 911060 Screw(M6-1 X 15) Exy 4
20 9620691 Thread Guide Arm HAR7—14 1
21 9620690 Thread Guide Holder(Small) A RRILS () 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA R(6AKRA) ]
23 9620678 Spool Cushion RT=NTwvay 6
24 9620679 Spool Pin A7 — )Lk 6
25 9620680 Spool Mat A7~k 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer A7V 0Ty v 6
28

29

30

31

32 3500700 Belt Cover N~ AIR— 1
33 110028 Screw(M6-1 X 46) xRy 2
34 962003 Bag & 1
35 Needle(System : UY x 128GAS) £t 5
36 0099094 Screwdriver(2.5 X 75mm) (N2 AN 1
37 0099091 Screwdriver(5.5 X 200mm)} (N2 AN 1
38 0099051 Thread Tweezers Evtvhk 1
39 9620202 Hexagonal Wrench(2.0mm) 6ELYVF 1
40-1 9720238 Instruction Book 1
40-2 9720237 Bk EREAE 1
41 9710112 Parts Book K=V Twvy 1
42 9620008 SF Oil 28(11%) SH 1

VC371 1M



29

Table top installation EZEH =
with UT-A, UT Device
UT-A, UT ZEER=

Without UT-A, UT Device
UT-A, UT ZEENFIHMENIGEE

12

EXTRA PARTS
Semi-submerged installation 3=

a
O

L

jury
[}

6

4500

VC3711M




ACCESSORIES(2)

779 YERE2)

29

RefNo Parts No. Description m # Amt.Req
1 0063009 Oil Reservoir Rubber Cushion LB 4
2 180008 Setting Screw(M6-1 X 63) Bt =y 4
3 000528 Washer Tyy 8
4 000667 Spring Washer RV T I v 4
5 000011 Nut Fwv bk 4
6 3100036 Belt Cover(Lower) NIV AIR—(TF) 1
7 006905 Wood Screw(¢ 5.1 X 20) RRY 3
8 0037988 Screwdriver(Short) TZRZAN 1
9

10

11

12 0037912 Chain fi| 1
13 9611074 Presser Foot Pedal BHIBTRYIL 1
14 000070 Hanging Nut mUFvhk 4
15 009858 Hanging Bolt(M8-1.25 x 75) BUMRNL N 4
16 000162 Washer Tyv 8
17 0020064 Supporting Board Rubber Cushion 2RI LEE 4
18 0063010 SupportingBoardRubberCushion(Lower} 5241k JLEE(T) 4
19 000016 Nut Fw bk 8
20 3100008 Supporting Board SHE2 AR 2
21 0063009 Oil Reservoir Rubber Cushion TLEE 4
22 180009 Setting Screw(M6-1 X 16) Rt xRy 4

VC3711M



30

WARNING LABEL ZEES X)L

LABEL Parts No. Description
R hE m
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
===
A FE
B BHRTIHHET D,
l 390143 2EEESNIL
BRERETHT L, L
BEZ>THh S, &
U RE AR D3R,
FRvRERETHC &,
ABEETE] 07 EHIICEL
25 \l\ Y 2 z \
ADINGER| 507 omirac &
pR Sl o DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 300144 HIGH-VOLTAGE
turn off power oyt As
supply and wait REFEINIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—AIN)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EERARRTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 | BELT COVER : DO NOT INSERT FINGERS
THEE NP
CAUTION FHEESNIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

—‘—; N Srhpe
EREESNIL




31

INDEX
VC3711M Page =1
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000010 4 29 000538 3 33 001457 23 22
000011 25 10 000538 17 12 001459 17 21
000011 29 b5 000541 27 9 001459 22 18
000012 24 43 000547 4 30 001818 3 50
000012 26 20 000548 7 4 001900 7 9
000014 2 38 000555 6 31 002043 7 6
000014 18 2 000561 11 48 003657 13 31
000014 23 37 000567 15 22 004154 8 b8
000015 2 25 000588 25 12 004182 2 42
000016 25 5 000597 23 6 004236 4 26
000016 29 19 000598 23 5 004312 6 27
000070 25 3 000600 6 35 004358 2 51
000070 29 14 000600 11 44 004358 7 2
000140 23 4 000600 15 8 004358 8 45
000145 23 20 000600 20 4 004440 8 b
000162 25 4 000629 26 18 004440 10 38
000162 29 16 000636 15 5] 004441 8 7
000177 3 6 000637 7 33 005049 11 45
000195 4 32 000637 10 40 005049 20 27
0001929 12 40 000644 2 50 005071 6 24
000234 5 33 000644 21 26 005071 10 35
000220 6 17 000644 26 44 005075 1 32
000304 5 18 000651 2 17 005650 6 36
000306 25 13 000651 3 34 005650 23 8
000321 7 21 000652 13 12 006004 4 28
000322 21 27 000665 21 20 006035 21 25
000322 26 45 000665 26 38 006035 26 43
000327 8 24 000667 29 4 006038 8 27
000334 4 31 000669 11 43 006202 21 22
000360 3 53 000676 25 7 006202 26 40
000397 5 17 000620 8 29 006212 11 9
000397 12 47 000690 8 53 006905 20 ©
000401 12 48 000726 1 34 006905 29 7
000419 15 23 000730 13 32 006921 14 10
000425 20 16 000750 12 43 007006 17 24
- 000426 20 3 000755 13 27 007006 22 21
000445 8 2 000924 1 18 007610 22 28
000463 5 26 000924 13 35 007610 27 3
000498 18 17 000926 6 20 007611 26 11
000505 11 41 000989 6 4 009142 7 12
000528 9 10 001093 3 47 009200 8 40
000528 13 23 001107 5 14 009508 23 28
000528 25 11 001107 11 30 009526 9 23
000528 29 3 001123 21 31 009604 8 32
000531 5 40 001123 26 48 009604 9 13
000535 2 49 001170 8 b6 009736 12 23
000538 2 43 001174 6 25 009736 14 4
000538 2 46 001228 8 61 009736 17 8



INDEX

VC3711M | , Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. RefNo. Weight(g)
009736 22 3 0024083 3 2 0063096 6 37
009737 26 10 0024084 3 1 0063138 13 28
009746 26 17 0030255 3 3 0063216 15 17
009749 7 24 0030711 15 20 0063217 15 16
009784 4 24 0031111 3 7 0063515 8 52
009791 21 16 0031831 16 6 0063579 23 3
009791 26 34 0032425 3 45 0063586 22 10
009853 25 19 0032426 3 46 0063606 23 14
009858 29 15 0032646 9 12 0063607 18 30
009865 25 5] 0032786 25 20 0063607 23 12
009970 25 9 0032799 11 3 0063608 18 1
009976 18 8 0032853 12 26 0063608 23 17
009984 18 36 0032952 3 4 0063609 18 35
009984 23 16 0033024 2 20 0063609 23 15
002985 22 11 0033024 17 25 0063610 23 11
0010017 16 22 0033024 22 22 0063612 17 4-2
0010055 20 18 0033024 25 17 0063612 22 6
0010057 18 14 0033939 20 7 0064045 25 14
0010108 20 8 0035301 25 16 0064046 25 15
0010119 20 22 0035813 3 52 0064047 25 18
0010254 18 156 0036133 20 28 0065275 2 8
0010264 20 9 0036133 21 28 0065340 4 35
0010923 18 34 0036133 23 19 0065340 7 1
0011720 18 33 0036133 26 46 0065372 8 3
0011733 25 8 0036175 3 44 0065389 10 32
0011795 16 24 0037108 3 51 0065452 16 4
0011795 20 11 0037912 25 21 0065453 15 1
0011801 23 2 0037912 29 12 0068011 1 4
0011802 23 1 0037988 29 8 0068206 26 4
0012071 18 21 0060057 6 18 0077179 8 36
0012480 14 8 0060142 8 8 0077179 17 19
0013648 14 9 0060175 4 27 0077172 22 15
0014120 18 11 0060176 4 25 0077172 24 46
0020064 29 17 0063009 29 1 0077270 8 1
0020119 3 27 0063009 29 21 0077322 9 4
0020137 1 31 0063010 29 18 0077410 23 7
0020271 8 15 0063044 7 3 0090068 3 40
0020350 11 42 0063051 9 19 0090071 3 5
0020759 1 5 0063053 9 20 0090807 3 12
0020759 2 9 0063055 4 6 0090812 3 9
0021010 15 27 0063056 9 21 0090856 3 11
0022836 17 9] 0063057 9 22 0093089 5 4
0022836 22 1 0063074 3 49 0093154 6 19
0022836 27 1 0063076 17 18 0093184 7 5
0022837 17 7 0063076 22 14 0093201 4 10
0022837 22 2 0063083 8 28 0093212 7 19
0022837 27 2 0063084 8 30 0093214 7 16
0023381 17 3 0063087 8 4 0093303 11 25



INDEX

VC3711M Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0093356 7 7-1 100006 19 9 110013 7 27
0093357 7 7-2 100006 24 9 110013 7 34
0093365 7 10 100020 26 5 110013 11 50
0093389 12 45 100058 21 14 110013 13 21
0093479 8 33 100058 26 32 110013 16 18
0093483 8 6 110001 21 10 110013 20 29
0093487 8 26 110001 26 23 110013 21 29
0093491 8 31 110002 2 39 110013 22 26
0093491 23 27 110002 5 25 110013 26 47
0093507 8 37 110002 7 39 110016 2 27
0093508 8 39 110002 8 11 110017 20 2
0093509 8 38 110002 18 3 110019 10 24
0093521 3 38 110002 19 22 110021 12 25
0093556 3 17 110002 23 18 110022 12 4
0093611 8 12 110002 24 22 110023 12 22
0093617 16 2 110002 24 55 110023 19 26
0093690 27 4 110004 6 39 110023 21 12
0093864 1 9 110004 8 19 110023 24 26
0093864 2 7 110004 12 12 110023 26 29
0094201 1 21 110004 23 13 110024 19 24
0024201 2 34 110005 10 15 110024 24 24
0024387 8 51 110008 2 44 110025 19 25
0094390 8 54 110008 14 6 110025 24 25
0094396 17 23 110009 2 47 110026 5 35
0094396 22 20 110009 3 16 110027 5 29
0094491 17 4-1 110009 5 10 110028 28 33
0094566 9 6 110009 6 12 110030 19 6
0094577 13 15 110009 9 7 110030 24 6
0095168 6 26 110009 11 16 110031 13 3
0095170 6 23 110009 17 13 110033 13 34
0095214 6 7 110009 18 5 110034 19 34
0095220 27 5 110009 19 20 110034 24 34
0095334 8 bH 110009 22 30 110035 12 37
0095336 23 29 110009 24 20 110036 12 7
0095388 23 21 110009 24 41 110039 10 4
0095389 23 23 110009 27 8 110039 13 9
0026025 26 14 110012 1 22 110041 1 20
0099051 28 38 110012 2 22 110041 2 16
0099091 28 37 110012 6 15 110041 13 29
0099094 28 36 110012 7 41 110041 26 7
100001 26 12 110012 15 2 110043 2 b3
100002 10 28 110012 17 5 110043 13 6
100002 15 9 110012 17 16 110045 1 2
100002 18 26 110012 22 7 110045 2 33
100002 23 33 110012 24 58 110045 15 11
100003 9 11 110013 2 12 110046 13 8
100003 13 24 110013 3 14 110048 1 13
100005 11 47 110013 5 42 110054 3 b4



INDEX

VC3711M Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110054 8 16 130021 19 18 170038 8 48
110054 21 17 130021 24 18 180005 2 32
110054 26 35 140010 24 48 180006 18 23
110060 26 9 140014 24 45 180006 23 30
110062 18 31 150000 5 23 180008 29 2
110062 23 36 150001 22 24 180009 29 22
110072 12 21 160000 1 15 190004 11 46
110079 2 59 160000 5 21 190005 2 23
110084 8 23 160000 13 14 190006 19 8
110089 20 25 160001 2 31 190006 24 8
110100 1 27 160001 5 31 190029 18 27
110100 3 26 160001 8 14 190029 23 34
110101 2 6] 160001 10 18 190079 26 24
110101 3 23 160001 11 34 240009 24 b3
110101 10 9 160001 15 21 260000 7 35
120001 8 50 160002 11 4 260006 8 25
120001 13 17 160003 9 3 270019 21 8
120001 18 10 160003 10 31 270019 26 27
120006 18 19 160003 12 2 290029 3 8
120009 2 2 160003 23 25 300000 10 25
120009 11 18 160004 5 13 300000 15 7
120011 10 42 160004 6 21 300006 9 8
120013 6 29 160004 12 51 300006 11 15
120013 9 15 160005 5 2 300100 2 30
120013 13 11 160005 6 2 300101 1 24
120013 15 28 160006 12 42 300500 10 5
120013 20 17 160007 2 b6 310006 7 32
120013 23 10 160007 5 3 310007 7 30
120015 6 30 160007 6 3 310017 13 26
120015 7 15 160007 9 18 310040 6 14
120016 1 36 160007 11 2 310093 5 15
120017 8 35 160007 12 28 320006 15 4
120043 14 2 160008 5 32 320010 16 12
120052 21 21 160023 7 37 330000 7 20
120052 26 39 160024 10 7 330002 10 20
130002 2 36 160040 10 2 330015 12 49
130003 2 6 170000 26 15 340000 1 37
130003 3 42 170001 2 29 340001 10 27
130003 19 13 170002 1 25 340001 12 13
130003 24 13 170003 5 45 340003 11 22
130004 11 40 170004 3 21 340004 5 36
130004 19 36 170005 19 2 340008 10 10
130004 24 36 170005 24 2 340014 8 57
130005 12 15 170006 19 15 340025 12 18
130005 19 32 170006 24 15 350006 14 13
130005 24 32 170009 8 47 350009 3 39
130011 11 36 170009 18 6 390165 1 6
130016 8 21 170009 22 31 390203 1 10



INDEX

VC3711TM Page =5
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. RefNo. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
390204 2 b7 2100265 2 b4 3100127 6 11
910000 28 10 2150325 15 10 3100128 5 5
910001 28 7 3100004 1 28 3100129 6 6
910003 28 14 3100005 1 29 3100130 5 1
911001 28 6 3100006 4 18 3100131 5 6
911002 28 5 3100008 292 20 3100131 6 5
911006 28 9 31000186 2 11 3100132 5 7
911060 28 19 3100020 2 4 3100140 10 34
930052 28 12 3100021 2 b 3100141 10 37
9300563 28 13 3100034 2 60 3100142 10 39
930055 28 27 3100036 29 6 3100143 10 41
962003 28 34 3100042 1 14 3100145 10 44
1062035 24 42 3100046 1 23 3100146 10 43
1062037 26 3 3100050 2 18 3100147 10 30
1066127 18 32 3100051 2 19 3100149 10 33
1066138 18 29 3100053 2 21 3100150 10 29
1090185 20 20 3100061 15 12 3100151 10 26
1090187 20 36 3100076 3 22 3100152 10 12
1090190 7 28 3100078 6 34 3100153 10 22
1090242 20 21 3100081 3 48 3100154 10 6
1090242 20 37 3100082 3 25 3100155 10 23
1090248 20 19 3100083 3 24 3100156 10 11
1090249 20 35 3100084 3 20 3100157 10 13
1091145 21 4 3100085 3 19 3100158 10 14
1091146 20 13 3100087 3 43 3100159 10 17
1091160 18 12 3100088 3 18 3100160 10 19
1094008 14 14 3100090 4 12 3100161 10 21
1094055 20 31 3100091 4 13 3100179 12 53
1094055 20 32 3100092 4 19 3100182 12 20
1094056 20 24 3100093 4 20 3100183 12 17
1094057 20 39 3100094 4 14 3100184 12 19
1094061 20 30 3100095 4 15 3100185 12 16
1095001 21 5 3100096 4 16 3100186 12 14
1095007 17 1 3100097 4 17 3100187 12 11
1096029 17 2 31000298 4 11 3100188 12 24
1096029 18 16 3100099 4 3 3100189 11 8
1096029 20 41 3100100 4 5 3100190 11 7
1096029 21 30 3100103 11 23 3100191 11 10
1096030 14 11 3100104 11 24 3100192 11 6
1096030 20 10 3100110 8 9 3100193 11 11
1097007 20 23 3100112 8 10 3100194 11 12
1097009 20 1 3100113 2 13 3100195 11 13
1098012 14 12 3100121 5 12 3100196 11 14
1098013 20 40 3100122 5 8 3100197 11 17
1200393 20 38 3100123 5 11 3100199 11 19
1200397 20 34 3100125 5 22 3100200 11 21
1253240 20 b5 3100126 5 20 3100201 11 26
2049401 1 38 3100127 5 9 3100202 11 20



INDEX

VC3711M Page =6
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
3100203 11 28 3100275 6 9 3100505 24 12
3100204 11 32 3100281 6 8 3100506 19 1
3100205 11 31 3100283 6 10 3100506 24 1
3100206 11 35 3100285 6 28 3100507 19 27
3100207 11 33 3100286 6 32 3100507 24 27
3100208 11 29 3100287 6 33 3100508 19 28
3100209 11 39 3100294 8 34 3100508 24 28
3100210 11 38 3100300 9 2 3100509 19 29
3100211 11 27 3100301 9 5 3100509 24 29
3100212 12 44 3100302 9 1 3100510 19 30
3100213 12 38 3100303 9 14 3100510 24 30
3100214 12 41 3100304 9 16 37100511 19 31
3100215 12 39 3100305 9 17 3100511 24 31
3100216 11 5 3100307 9 24 3100512 19 23
3100217 11 1 3100309 9 9 3100512 24 23
3100218 12 46 3100310 8 13 3100513 19 5
3100219 12 50 3100329 15 14 3100513 24 5
3100220 11 49 3100330 15 26 3100514 19 4
3100221 12 30 3100331 15 29 3100514 24 4
3100222 12 31 3100331 16 15 3100515 19 14
3100224 12 33 3100332 16 11 3100515 24 14
3100225 12 27 3100334 16 17 3100516 19 33
3100226 12 36 3100336 16 9 3100516 24 33
3100229 12 29 3100338 7 36 3100517 19 19
3100231 12 32 3100342 16 13 3100517 24 19
3100235 11 37 3100343 16 16 3100518 19 21
3100241 12 5 3100345 15 13 3100518 24 21
3100242 12 3 3100349 15 24 3100520 23 24
3100243 12 1 3100354 16 8 3100523 18 24
3100245 12 9 3100355 10 36 3100523 23 31
3100246 12 8 3100356 16 19 3100624 23 9
3100250 7 31 3100357 16 7 3100625 22 29
3100253 7 29 3100358 16 14 3100526 22 27
3100254 7 26 3100370 16 20 3100529 17 156
3100256 7 25 3100371 16 10 3100629 22 12
3100260 5 37 3100383 3 35 3100530 19 38
3100261 5 38 3100384 3 36 3100530 24 38
3100262 5 30 3100386 3 37 3100532 23 26
3100263 5 24 3100410 10 8 3100533 8 49
3100264 5 27 3100442 3 41 3100535 22 9
3100265 5 28 3100490 27 6 3100536 22 8
3100266 5 39 3100502 19 3 3100538 18 28
3100267 5 34 3100502 24 3 3100538 23 35
3100268 5 41 3100503 19 10 3100560 19 35
3100269 5 44 3100503 24 10 3100560 24 35
3100270 5 43 3100504 19 11 3100567 18 9
3100271 5 47 3100504 24 11 3100570 25 2
3100272 5 46 3100505 19 12 37100571 25 1



INDEX

VC3711M Page =7

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)

3100579 19 16 3103001 3 56 3151012 17 11
3100579 24 16 3107273 860-1 3160136 4 9
3100580 19 37 3107274 860-2 3160168 8 41
3100580 24 37 3107303 8 20 3161015 24 40
3100711 21 24 3107306 8 22 3161016 24 54
3100711 26 42 3109201 12 10 3161019 24 49
3101199 4 22 3109210 27 10 3161020 24 47
3101200 4 23 3109300 10 1 3161021 24 51
3101202 22 25 3110012 2 37 3161022 24 50
3101216 8 44 3110014 2 14 3161025 24 44
3101242 20 26 3110031 13 18 3161026 24 57
3101243 20 15 3110032 13 4 3161027 24 52
3101244 20 12 3110033 13 7 3169920 24 39
3101275 17 20 3110034 13 1, 3180023 T 11
3101275 22 17 3110037 13 2 3180024 1 12
3101276 17 22 3110038 13 5 3180025 1 16
3101276 22 19 3110039 13 19 3180026 1 17
3101300 12 52 3110051 13 16 3180027 2 1
3101585 18 18 3110070 2 40 3180031 2 206
3101586 18 13 3110072 2 4] 3180050 4 34
3101587 18 4 3110073 2 b2 3180059 5 48
3101588 18 7 3110108 2 45 3180060 5 16
3101590 18 22 3110115 2 48 3180080 16 25
3101800 21 2 3110160 1 19 3180084 15 18
3101801 21 7 3110165 13 33 3180100 10 3
3101801 26 26 3110166 2 15 3180300 1 35
3101802 21 11 3110167 2 3 3180302 13 10
3101802 26 28 3110169 14 3 3180303 14 1
3101804 21 18 3110173 13 25 3180304 2 28
3101804 26 36 3110174 13 20 3180305 2 35
3101805 21 3 3110180 14 5 3200047 3 32
3101806 21 9 3110183 13 22 3200048 3 15
3101806 26 30 3110184 13 30 3200049 6 38
3101807 26 31 3110185 1 26 3200058 4 1
3101808 21 15 3118059 711-1 3200063 4 7
3101808 26 33 3118060 711-2 3200064 4 8
3101809 21 6 3119020 12 35 3200086 13 13
3101809 26 25 3119021 12 34 3200088 7 40
3101810 21 13 3120033 14 7 3200089 7 38
3101830 26 2 3120157 18 25 3200090 7 42
3101831 26 21 3120157 23 32 3200100 6 13
3101832 26 © 3120416 8 43 3200101 7 14
3101833 26 19 3139200 12 © 3200112 7 18
3101834 26 16 3150020 4 21 3200113 7 22
3101835 26 13 3150143 15 19 3200114 7 17
3101836 26 22 3150155 15 25 3200115 7 13
3101837 26 8 3151010 17 9 3200118 7 23
3103000 3 bbb 3151011 17 10 3200226 6 16



INDEX

VC3711M Page =8
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3200227 16 5 9620670 28 3
3200229 15 3 9620673 28 8
3200230 15 5 9620675 28 11
3200236 16 1 9620678 28 23
3200237 15 15 9620679 28 24
3200238 16 3 9620680 28 25
3200242 27 7 9620681 28 26
3201037 20 14 9620688 28 18
3204020 4 33 9620689 28 4
3204021 4 4 9620690 28 21
3204040 1 7 9620691 28 20
3210002 1 1 9620696 28 1
3500088 4 2 9620700 28 17
3500284 3 31 9620703 28 16
3500285 3 28 9710112 28 41
3500286 3 13 9720237 2840-2
3500287 3 10 9720238  2840-1
3500299 8 46

3500305 8 42

3500360 22 23

3500425 16 23

3500430 1 3

3500431 1 8

3500432 2 10

3500503 19 7

3500503 24 7

3500510 19 17

3500510 24 17

3500530 17 17

3500530 22 13

3500555 21 19

3500565 26 37

3500556 21 23

3500556 26 41

3500700 28 32

3507058 8 18

3507064 8 17

3507065 8 59

3509202 27 11

3509935 21 1

3509952 26 1

4109403 1 33

6100709 6 1

9611074 29 13

9620008 28 42

9620202 28 39

9620631 28 2

9620666 28 22



jamato

PINS Y VEIERASH
YAMATO SEWING MACHINE MFE. £0,LTD.

P/N 9710112(P)
No. 1 Edited in 2003.12
(VC3711M) Printed in Japan 2003.12.1HQ)



	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS
	[P4]   ブッシュ関係
	[P5]   MAIN SHAFT DRIVING MECHANISM
	[P5]   下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROS MECHANISM
	[P11] 前送リ調節機構
	[P12] NEEDLE GUARD & FEED DRIVING MECHANISM
	[P12] 針受ケ及び送リ機構
	[P13] KNIFE DRIVING MECHANISM
	[P13] メス機構
	[P14] MISCELLANEOUS SUCTION PIPE
	[P14] 吸込管関係
	[P15] LUBRICATING MECHANISM(1)
	[P15] 給油機構(1)
	[P16] LUBRICATING MECHANISM(2)
	[P16] 給油機構(2)
	DEVICE 装置
	[P17] UT-A□□ DEVICE(1)
	[P18] UT-A□□ DEVICE(2)
	[P19] UT-A□□ DEVICE(3)
	[P20] UT-A42, UT-A44F DEVICE(4)
	[P21] ST2-A DEVICE
	[P22] UT DEVICE(1)
	[P23] UT DEVICE(2)
	[P24] UT DEVICE(3)
	[P25] UT DEVICE(4)
	[P26] ST2 DEVICE

	[P27] EXTRA PARTS
	[P27] 特注部品
	[P28] THREAD STAND & ACCESSORIES(1)
	[P28] 糸立及びアクセサリ関係(1)
	[P29] ACCESSORIES(2)
	[P29] アクセサリ関係(2)
	[P30] WARNING LABEL
	[P30] 警告ラベル
	[P31] INDEX
	[P31] 索引

